


H

I K

E

J

D

HEADBOARDA 1

CENTER LEGS

SLAT FRAME
(14 wood bar)

MIDDLE RAIL

SIDERAIL
LEFT AND RIGHT

HARDWARE

STEP 1

STEP 2

ASSEMBLY STEPS

FOOTBOARDB

C

D

E

F

1

2

1

2

2

Read instructions cover to cover   

Have two adults on hand for assembly 

Do NOT

LABEL PICTURE DESCRIPTION QTY

WRENCH K4

SCREW M4x30

WASHER M8

G 12

H

I

J

K

2

14

2

2

G

K

B
C

C

A

BOLT M6x10

BOLT M8x45






